

DOC: STPL/RF/05/SPL
 Ref: STPL/SPL/BLR/525/4/2023/2/S
 Job Order dated: 29.04.2023



Page 1 of 1
 Date: 27.09.2023

M/s. Pronil Building Products
 # XII, Aringar, Anna road,
 Co-operative Nagar, Thiruvankadu
 Chennai - 600077



TEST REPORT ON PROFLEX 3 PLY SAMPLE

Source of sample : Sample supplied by the customer
 Date of receipt of the test sample : 20.04.2023
 Customer's Reference : Letter dated 05.04.2023
 UIN : 237400
 Project : Not Furnished
 Sample Description # : Pronil – PROFLEX 3 PLY
 Period of test : 02.09.2023 to 06.09.2023
 Condition of sample : Satisfactory

Sl. No.	Test Conducted	Test Results	Test Method	Photograph
1	Tensile Strength (MPa)		ASTM-D -412-2016	
	Longitudinal	20.8		
Lateral	3.1			
2	Elongation (%)			
	Longitudinal	56.4		
Lateral	406.5			
3	Breaking load (N/6 mm width)			
	Longitudinal	61.0		
Lateral	9.4			
4	Water Pressure Resistance At 5 bar for 72 h Depth of penetration (mm)	Nil	BSEN 12390 (Part 8) 2009	

As furnished by the customer.

- Note:**
1. The results relate only to the samples tested.
 2. Report shall not be reproduced, except in full, without the written approval of the lab.
 3. Any correction invalidates this report.

for **STEDRANT TECHNOCLINIC PVT LTD.**


 Mr. Radhakrishna
 STPL Manager-Lab

End of the Report

(Soil and Material Testing, Designs, Restoration and Non Destructive Testing Services)